Lab Name:

Approved Testing Lab, Inc.

Type of Report:

Nuclear Density Special Report

Client:
Project Name:
Project Location:
Material Type:
Material Source:

General Contractors Inc.

Route 66

Phoenix

Asphalt R Us

ATLI Job No.: 2547JTT306

ADOT Tracs No.: H447301C

Report Date: August 10, 2008

ID Date Location Lift Target Density Wet Density % Comp Lower Bound Upper Bound Test Result

1 8/4/08 LE)t 11 southboqnd travel lane Sta 84+76 1 161 148.2 92% 91% 96% Pass
4" left of centerline

2 8/4/08 Lo't' 11 southboupd travel lane Sta 76+90 1 161 147.9 92% 91% 96% Pass
11" left of centerline

3 8/4/08 LE)t 11 southboqnd travel lane Sta 85+056 5 161 147.2 91% 91% 96% Pass
4" left of centerline

4 8/4/08 Lo't' 11 southbouqd travel lane Sta 80+10 5 161 1478 92% 91% 96% Pass
10" left of centerline

5 8/4/08 L.(.)t 11 southboqnd travel lane Sta 74+00 1 161 147 4 92% 91% 96% Pass
7" left of centerline

6 8/4/08 L?t 11 southboqnd travel lane Sta 69+00 1 161 148.2 92% 91% 96% Pass
4" |eft of centerline

7 8/4/08 Lo't' 11 southbound travel lane Sta 62+05 1 161 1479 92% 91% 96% Pass
11" left of centerline

8 8/4/08 L?t 11 southboqnd travel lane Sta 54+00 1 161 149 4 93% 91% 96% Pass
3" left of centerline

9 8/4/08 L.(.)t 11 southboqnd travel lane Sta 49+90 1 161 1488 92% 91% 96% Pass
8" left of centerline

10 8/6/08 Lo't' 11-A soutbou'nd travel lane Sta 73+25 5 161 1493 93% 91% 96% Pass
10" left of centerline

11 8/6/08 L.(.)t 11-A soutbqund travel lane Sta 65+60 5 161 1499 93% 91% 96% Pass
3" left of centerline

12 8/6/08 Lo't' 11-A soutbou'nd travel lane Sta 55+00 5 161 147 4 92% 91% 96% Pass
19" left of centerline

13 8/6/08 Lo't' 11-A soutbou.nd travel lane Sta 50+00 5 161 149 2 93% 91% 96% Pass
60" left of centerline

14 8/6/08 I';?: gfchﬁg;ﬁ:gd travel lane Sta 40+05 6 1 161 148.2 92% 91% 96% Pass

15 8/6/08 ILe(l)‘tt gfzcse%‘:g:ﬁ;gd travel lane Sta 33+50 3 1 161 147.9 92% 91% 96% Pass

16 gi6log | -O 12 soutbound travel lane Sta 43+50 2 161 147.2 91% 91% 96% Pass
11" left of centerline

17 8/6/08 ILe(l)‘tt gfzcse%‘:g:ﬁ;gd travel lane Sta 34+80 6 2 161 149.2 93% 91% 96% Pass

18 8/6/08 Lo't' 12 soutbounql travel lane Sta 23+450 1 161 150 93% 91% 96% Pass
10" left of centerline
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Lab Name: Approved Testing Lab, Inc. Type of Report: Nuclear Density Special Report

Client: General Contractors Inc. ATLI Job No.: 2547JTT306
Project Name: Route 66 ADOT Tracs No.: H447301C
Project Location: Phoenix Report Date: August 10, 2008

Material Type:
Material Source: Asphalt R Us

ID Date Location Lift Target Density Wet Density % Comp Lower Bound Upper Bound Test Result

19 glelog -0t 12 soutbound travel lane Sta 15+10 4 1 161 161.4 100% 91% 96% Pass
left of centerline

20 gl6/og  |-Ot 12 soutbound travel lane Sta 00+05 1 161 1483 92% 91% 96% Pass
10" left of centerline

21 glelog  |-Ot L2 soutbound travel lane Sta 02+00 6 1 161 148.25 92% 91% 96% Pass
left of centerline

22 gl6/og  |-Ot 12 soutbound travel lane Sta 24+98 2 161 148.1 92% 91% 96% Pass
19" left of centerline

23 8/6/08 Lot 12 soutbqund travel lane Sta 19+08 3 5 161 1478 92% 91% 96% Pass
left of centerline

24 gl6/og  |-Ot 12 soutbound travel lane Sta 13+50 2 161 148.7 92% 91% 96% Pass
13" left of centerline

o5 8/7/08 L?t 12+A soutbgund travel lane Sta 06+80 5 161 149 2 93% 91% 96% Pass
4" left of centerline

26 8/7/08 Lo't' 12+A soutbognd travel lane Sta 03+25| 5 161 149 4 93% 91% 96% Pass
10" left of centerline
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Lab Name: Approved Testing Lab, Inc.

Type of Report:

Nuclear Density Special Report

Project Name: Route 66
Project Location: Phoenix
Material Type:

Client: General Contractors Inc. ATLI Job No.: 2547JTT306

ADOT Tracs No.: H447301C

Report Date: August 10, 2008

Material Source: Asphalt R Us

D | Date | Location | Lift [ Target Density | Wet Density | % Comp | Lower Bound | UpperBound | Test Result |
Wet Density
165
160 55855888 sasaaahssssssa
155 -
150 A
145
140 T T T T T T T T T T T T T T T T T T T T T T T T T T
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27
—&— Wet Density —ll— Target Density

Nuclear Density SAMPLE 120908

Page 3



